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AMIRKABIR UNIVERSITY OF TECHNOLOGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. : ABADRAHAN PARS SAMPLE NO.: L1

KIND OF TEST : TEAR TEST 96102503 SUPERVISOR: Dr.ALIZADEH(Tel1:66498441)
MATERIAL : ELASTOMER File name : PAR\TEARWATE PAR
DIMENSION(mm):

PARAMETER :

Begin E-Modulus 1 0.1 N/mm? Pre-load Fv ) ‘ N/mm?

End E-Modulus 1 i 0.2 N/mm?2 Test speed 1200 mm/min
Digital gauge length: 50 mm Speed up to Rp,Rel: 200 mm/min
Test length Lv 250 mm

TEST RESULTS
n  F-max(U.T.8) Strain at fracture Width b Work up to fracture
N/mm m mwn Nm

43057 BRALE B

Zwick PC - Software 77005



AMIRKARIR UNIVERSITY NE T ECHNMNOLOGEY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. : ABADRAHAN PARS SAMPLE NO.: L2

KIND OF TEST : TEAR TEST 96102503 SUPERVISOR: Dr.ALIZADEH(Te1:66498441)
MATERIAL : ELASTOMER File name : PAR\TEARWATE PAR
DIMENSION(mm):

PARAMETER

Begin E-Modulus 1 0.1 N/mm? Pre-load FvVv w0 N/mm?2

End E-Modulus 1 05, 2 N/mm?2 Test speed 2 200 mm/min
Digital gauge 1ength 50 mm Speed up to Rp,Rel: 200 mm/min
Test length Lv : .50 mm

TEST RESULTS
n F-max(U.7.8) Strain at fracture Width b Work up to fracture

N/mm i il Nm
50 54,8 254.8 2l 1§.64
Iiress in Hiww
e H
;
' 4 /
el A S
E irain in 84
fi—— ; ! 1 , ; — A 5 ”
i i 3 &0

Zwick PC - Software Z7005



AMIRKABIR UNIVERSITY OF TECHNOIL OGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO. : ABADRAHAN PARS

KIND OF TEST : TEAR TEST 96102503

MATERIAL : ELASTOMER File name
DIMENSION(mm):

PARAMETER :

Begin E-Modulus 1 0.1 N/mm? Pre-load Fv
End E-Modulus 1 ;0.2 N/mm? Test speed
Digital gauge length: 50 mm Speed up to
Test length Lv : 50 mm

TEST RESULTS
n  F-max(U.T.8) Strain at fracture Width b Work up to fracture

SAMPLE NO.:
SUPERVISOR:

L3
Dr.ALIZADEH(Te1:66498441)
PAR\TEARWATE PAR

0 N/mm?2
200 mm/min
Rp,Rel: 200 mm/min

N/ mm n mm im
52 48.5 208.8 2.3 13,53
itrsss in Hism
G-
33§ E

g 109 200 11

Zwick PC - Software 27005




AMIRKABIR UNIVERSTITY OF TECHMOD O s

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO.
KIND OF TEST

MATERIAL

ELASTOMER

DIMENSION(mm):

PARAMETER

Begin E-Modulus 1

End E-Modulus 1 E
Digital gauge 1ength
Test length Lv :

TEST RESULTS

n o F-max(U.7.
N/mm

xirss

§) Strain at fracture

oL QO
Ny =

ABADRAHAN PARS
TEAR TEST 96102503

N/mm?2
N/mm?

mm
mm

SAMPLE NO.: L4
SUPERVISOR: Dr.ALIZADEH(Te1:66498441)
File name : PAR\TEARWATE PAR

Pre-load Fv = 0 N/mm?
Test speed +--200 mm/min
Speed up to Rp, Rei 200 mm/min

io fracture

BT

Zwi%k

PC - Software

r:.-ﬁ‘—.

Z7005
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- AMIRKABIR UNIVERSITY OF TECHNOLOGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME OF CO.

ABADRAHAN PARS
KIND OF TEST : TEAR TEST 96102503

MATERIAL : ELASTOMER

DIMENSION(mm):

PARAMETER
Begin E-Modulus 1
End E-Modulus 1

Digital gauge length: 50

Test length Lv

TEST RESULTS

O 1
0.2

50

SAMPLE NO.:

File name

N/mm? Pre—-load Fv

N/mm? Test speed :
mm Speed up to Rp,Rel:
mm

SUPERVISOR: Dr.ALIZADEH(Te1:66498441)
PAR\TEARWATE PAR

n  F-max(U.7.8) Strain at fracture Width b Work up to fracture
N/mm il il Nm
56 47.1 227.0 2.4 5.40
Firzsz in Hims
? iirzin inoEn
’: r T T B BT ——
0 inn 200 308 ang
Zwick PC - Software Z7005
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‘)&ﬁAZ[F?!(A%EBI[F? UNIVERSITY OF TECHNOLOGY

MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

NAME -OF €O - =

KIND OF TEST
MATERIAL
DIMENSION(mm):

ELASTOMER

PARAMETER

Begin E-Modulus 1 651

End E-Modulus 1 N 0 95 7.

Digital gauge length: 8
205

Test length Lv

TEST RESULTS
n o F-max(U.7.8) Strain at fracture
N/mm? g

g I TR B e
FIFESS N HAmmd
i
-
i
i
i
1n !
. Cu
i
§5.
i
uJ-.
= g
i td
-~
i A
i o
; .-
s -
“ o
o
P
i

ABADRAHAN. PARS
TENSILE TEST 96102503

SAMPLE NO.:

File name

SUPERVISOR: Dr.ALIZADEH(Te1:66498441
PAR\TWATERST PAR

N/mm? Pre-load Fv 0 N/mm?
N/mm? Test speed =200 mm/min
mm Speed up to Rp,Rel: 200 mm/min
mm

Thickness a  Width b
m m
7.6 5.6

0 1 :

PC - Software

77005




AMIRKABIR UNIVERSITY OF TECHNOCLOGY
MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

——NAME-OFCO T ABADRAHAN-PARS SAMPLE NO.: L2
KIND OF “TEST -  TENSILE TEST 96102503 SUPERVISOR: Dr.ALIZADEH(Tel1:66498441
MATERIAL : ELASTOMER File name : PAR\TWATERST PAR
DIMENSION(mm):
PARAMETER :
Begin E-Modulus 1 0.1 N/mm? Pre-load Fv 0 N/mm?
End E-Modulus 1 : 0.2 N/mm? Test speed 200 mm/min
Digital gauge length: 80 mm Speed up to Rp,Rel: 200 mm/min
Test length Lv .50 mm

TEST RESULTS
n F-max(U.7.8) Strain at ffacture Thickness &  Width b

N/mm? ¥ mn mm /
43 24,96 530 2.4 6.0

b

i
28—
- :
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i ¢
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MECHANICAL ENGINEERING FACULTY

STRENGTH OF MATERIALS & QUALITY CONTROL RESEARCH CENTER

KIND OF TEST
MATERIAL

DIMENSION(mm):

PARAMETER

Begin E-Modulus 1

End E-Modulus 1 3

Digital gauge length:
Tength Lv :

Test

TEST RESULTS

"NAME OF CO." : ABADRAHAN PARS

TENSILE TEST 96102503

ELASTOMER

[N e Ne
N -

N/mm?2
N/mm?

mm
mm

SAMPLE NO. :
SUPERVISOR:
File name

Pre-load Fv
Test speed

Speed up to Rp,Rel:

n F-max{U.7.8) Strain at fracture Thickness a Width b
N/mm? ¢ / mn mm
42 24,00 518 2.6 6.0
Ziress in Himst
) éfﬁ‘ ttrain in
g =0 30 450 &0
Zwick PC - |Software 27005

AMIRKABIR UNIVERSITY OF TECHNOLOGY

Dr.ALIZADEH(Te1:6649844
PAR\TWATERST PAR

N/mm?2
mm/min
mm/min
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